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The followmg sample (s) was/were subm:tted and 1dent|ﬁed by/on behalfofthe appllcant as:
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_ Sample Descrlptlon Color metal coated board
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Sample Testing Date: 2022.03.14-2022.03. 18 . & .f ‘ .
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ﬂhﬁ%ﬁk Bk % RoHS #§4 201 l/65/EU W 11 RIS TESS 4(BU)2015/863 (RoHS2.0).
Test Requested RoHS Directive (EU)201 5/863 amendmg Annex ll to Dlrectlve 201 l/65/EU

-

»? iﬂﬂﬁt%% EF#un@Jﬁt#%ﬁAﬁkE&RoHs %“ézon/ssmu Bﬁiumkﬂ“ (EU)2015/863

(RoHS 2. 0)ER.,
Test Results:
Annex Il to D:rectlve 2011/65/EU.

The test results meet the requirements of RoHS Dlrectlve (EU)7015/863 amendmg
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. P
1) wARA wais | mi | menan | wamE | T
. f.;*‘ Test Items - Methods Unit MDL Limited Value L |2
® P X ; 2 A" 1000 ND. | ND.
kMg * M, R 2 1000 ND. | ND "
. e 2 100" | ND. | ND.
A Es/Cr (V1) T M 43 1000 ND. | N.D.
« "L % /Monobromobipheny| - y 5 - ‘- | N.D.
= B %/Dibromobiphenyl g ‘ 5 - «- | ND.
= #8183 /Tribromobipheny| o 0y 5 A — | NDr
19 7% £ 3 /Tetrabromobiphenyl -_:‘“ L‘ S e — | ND. p
© F iR % /Pentabromobiphenyl i .,Jf’? 5 - “ | nD. b
o fi?ﬂﬁ%/ﬂéxabmmobiphenyl ﬁ,f:" “ 5 - ¥l — | ND.
L {8 5/Heptabromobiphenyl ; 5 ¢’ --- — | ND.
_J\iREE %/Octabromobiphenyl ) 5 & — | &b
FLIREE %/ Nonabromobiphenyl & v A5 v — | ND. ,.,‘“J
+i8 B % Decabromobiphenyl <" + 5 - Jo— | nD. -
% B3 44 71/ PBBs sum of above g,f;’ - A 1000 | — |2
— J8 % % ¥ /Monobromobiphenyl ether Ms . '.mgfkg s ¥ - — {RD.
= {4 E£ 3 K¥/Dibromobipheny] ether 5 A — | nD.
= MU % B Tribromobiphenyl ether ‘ % s - « — | ND. ;"“
70 5L B¢ 3 B# /Tetrabromobipheny! ether & g 5 e - o | — | ND
F1 IR % % E#/Pentabromobipheny| ether o ) 5.5 . — i,
iRIEE % K /Hexabromobipheny] ether : fJ 5 s 2 no
"+ iR % % ¥ /Heptabromobiphenyl ether y O ¥ - |nD. | &
/\ﬁﬂ:’fiﬁ/OctabromobipheﬁS'i ether R .-.f‘; § o - ,\}" w I np >
1R EX % B/ Nonabromobipheny| ether ’__:s:’- ' soh = — .} ND. %
“f‘?ﬁﬁﬂf!ﬁlbecabfdmobiphenyl other | : £ ! 5 N Y ' —
| % BBk & A1/ PBDES sum of above o . 4 1000 — | wods
2% = PR =5 T B/DIBP R 000 | — |wb
R ZPM= Q-ZBEE MIDEHP | g 0. oo i e
4B PP EET fe/BBP 50 1000 .. |noD.
ABE R T A fa/DBP A 50 % 1000 — | NDy
ool S i o S O Tl o
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Eﬁme'mark
*R S I R AN R (E IR R = BX B RoHS 4 201 I/65/EU Mtz 11 £Y]1|5‘IET":>(EU)2015/863

* (RoHS 2. 0)8‘]%'}(
The Limited value i is, based on the RoHS Directive (EU)2015/863 amending Annex ll to Drrectlve

201165/,

"'7

"‘ﬁﬁimote:

1“7

—ﬂi'ﬁﬁﬁﬂrﬁ—:mot Regulated: -

2) N.D=KH,

) ?71—{2:1’5 I PR /Not detected, less than MDU

BRI ﬁﬁfﬂi’fﬂﬁﬁ{ﬁmﬁﬁlMDL and erlted Value unit mg/kg =ppm

“

3 M;: %

£ [EC 62321-5 2013. FH %W&A%E}%ﬁ:)ﬁimﬁ {xﬁﬁ’dﬂi

With reference to IEC 62321-5 2013,Analysis was performed by ICP-OES.
4) MuB% IEC62321-7-2:2017, *ﬁ SESIAT LA BE 3t THIE -
With reference to MEC62321-7-2:2017 ,Analysis was performed by UV-Vis.
_5) Ms:£% IEC 62321-6: 2015, KA —urﬂéﬂéﬁﬁéﬂs&%u:& THE. - ~
" With reference to IEC 62321 -6:2015 Analysns was performed by GC- MS
_ 6) Ms: £% IEC 62321%8:2017, KH ARG RS GO TR &
With reference to IEC 62321 8 2017 Analysrs was performed by GC-MS. -

3

¥ FL AL B/ Test parts description: 14K steel plate 27?5“’— coating

| F***¢4E R T /continte on next page***** sl
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In no circumstances shall the company is responsnblhty extend beyond inspection, testing and reporting upon the samples actuauy drawn from the bulk - #
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1.Pb, Hg, Cd Aix\/Test for Pby Hg, Cd Content

Vo

WEM T (No.):SZ222032101A

‘H ¥ (Date): 2022/03/21

R EE/FLOW CHART

FRREIEHG 3L BT 90 0 1 08
Weigh sample and place in a
digeéfion vessel.

v

ﬂ 1 5
| |
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q,
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Y

BHETFRIGEN (CP) Tk
_~Analyze by ICP-OES.

A

¥

U &
D-

P, ; = o’ it A;_‘ o’ ) ;
< TR MG 2R 5 MEBTAES K
Add Su'tﬁble digestion acifhin the ., Make up with deionized water.
-,_‘ digestion vessel. 4 R
ll . o r ﬁ :
WMEHRERL £ R B E AR A E AR
Digest samples completely In =4 H Transfer the digestive solution into
. Microwave di gesﬁdn oven. a suitable volumetric flask. v
2. <ffr#& Cr (V1) i/Test for Chromium“(VI) Content. P
1 AT PH B ZE 2.0+

™ Weigh sample and place':_»iﬁyél
flat-bottomed bottle.

!

O AE SR BURFI I
Add appropriate amount of
digestion reagent and heating.

4

A2, HEUHEH) PH A 7.5+

0.5 /Cool, filter then adjust the PH,

of the filtrate to 7.5 +0.5.

In no circumstances shall the company is respensibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and ©

=

Adjust the PH of the solufion to 2.0+
_fr' " Ors. ,,«ﬁ'i

: ﬁ -

MAZEFERBOENEER
Aqg‘(iiphenyl-carbazide, and rr}akévup

o
*

to the mark.

AE S40nm BEAAEREAT X B8 HIR

Measure the absorbance at iS&Onm by |[.¢

UV-Vis, Y

ﬁﬁg(l’atgre): 50f23

&"

inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full ~ “.
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85 405 (No.):SZ22032101A -
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FRREIEN R TR

Weigh sample in a spherical bottle.

| g7
4 A: S -", ‘
«';3-'\ B L 6 4 )
5 & : of | 73 ’;ﬂ
A LRI AR FRANER
. Extracted with organic solvent Make up with organic solvent.
"ﬁ-\ B . J:s ﬁ Ly ) & v
L _,“G. {;Lh' ‘ ,_,v
s o PR E R RIS
A i | @ Tr a fer the extract intoa  ,#
: . ransfer \
Concentrate extracted solution. = " o>
, volumetric flask.
/Test-for Phthalate Content %
A e Pl AL
-4 ; o o7
R OIEUAE & o> GC-MS X4t At
Sample Cutting/Preparation ' y Analyfg by GC-MS. .--f“&
A g & ﬁ ’ A
L o {_"::' .v'it: v .
F d ME o’ B ﬁiﬁﬁﬂhﬁﬁﬂ%?}‘ &
Sample Measurement “|  Make up with organic'solvent. | "
3 BRMMEBERRAS | o
y y, . ” ‘r- ¥ L
%2.43 I L:," Transfer the extract into a ¢4
Concentrate extracted solution. b volumetrié flask.
- . o
y " .’ “ :
;«_&7 . :;:' ’ 4 <
’ ‘ ' ' La.:.*
& . ¢ ‘“ . A ! )
- . d ’:\“ .

AM(Date): 20220321 4

3. i3 : Mix/Test for PBBs&PBDEs Content *

P

4y

GC-MS (X257 .~
Analyze by GC-MS.

In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually dmwﬁ from the bulk and
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1. RAREFH CORREE BOUER ARG 0% P 3 WAL JAT B, BT LAZE— A 4 SR
mi.
We pro>misc all l_h\e test data are correct and true, the client can request rAe-t‘est within one

\.’v;'eek, if doubtiﬁg the test result,

2. REBHELFENERE LT RE, STUE.

All the information for the samples will be protected by us ,no any will be leaked out.

*
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3. FrRRHRER AT ERRERE—H, ZERHRESRENIERTHRLE,
The sar;l'ples can be kept in oulf.-léb for one week; later it will be disposed based on the
regulation of the Lab. , AT 5
A " &K% '

1. WAMBRUENER, RIFNBIERIOTRAT.

The test result of the samples are the rfféi:ence only, we are not‘r’esl;onsible for other

-",.h‘ 4¢C :

products.

U5 WE SR, BRI M AR A AT A

When disputing, the client can request Suzhou arbitration commission to h;pniile it.
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